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| 341+700 Geos ABA Cnnsrﬂltanta O
Issued by Mame sign Date Designatlen =r
Contractor Mina Ebrahim /:L'L":".——- 1/11/2023
| Contractor GH-GEQS-5Y5-5TR-TRF-004 Aevision 00 |
THF Beference [
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" THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Representative

COMPRESSIVE STREGNTH TEST RESULT [ 7 DAYS & 28 DAYS ) FOR
Deseription of Test PILENGC ; F1745 & F 1761
CASTED AT 3-10-2023 _ BATCH PLANT( osisall |
Location of Test EGYPT _ JABAN UNIVERSITY OF SCIENCE TECHNOLOGY
item | Specification | Test Reguirement Test Result Attachment | Remarks
1 (7E28] DAY -
C400/4a60 COMPRESSIVE ATTACHED
STRENGTH
2
3
— S N
[ ¢
Comments by: | Comments by: 1 T1
1
| |
} L M | Stat — —— ———
A L #‘*‘. e 1L ProvaLAaiLE !
Organisation Wame slgn
Contractor ENG §f MINA EBRAMIM .ﬁ{ﬂ_t_-
Designer
| GARB*®
Employers ENG £ HAMOUDA ALI 1
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Technical Report

Cube Compressive Strength

(Pile No. 1761 and 1745)
(28 days)

Project
ELECTRIC EXPRESS TRAIN

E| Alamein City on the Mediterranean Coast

Prepared for ;

.3 I
) Gens for Trading and Cuntra,gting
\ '\"\:' -
iNovember:2023)
i uin*'"--ﬂ---" i

sigighdi | -l.hil'“'-l"-_:li- b= IF'-"‘I"H
F.usy CETT TTAK B

E
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9 oalall el unall n::Ejll
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Cube Compressive Strength Report

Company :
Owner:
Casting Date;

Ready mix concrete supplier
Curing condition and storing
The age at which the sample is

required to be tested

Project

Structural element

Civil Engineering Testing &
Clonsmlting Uit
b ERP PN | JCTIN W Y [N CTY ) o
dns 2ol

THE x

Geos for Trading and Contracting
Egypt-lapan University for Science and Technology
3/10/2023 As mentioned by the company

Splonll dilioyiull Bpiiall dlass
Bpilaell Al el Bpduall dlama
28 days

ELECTRIC EXPRESS TRAIN
Pile No. 1761 and 1745

Design grade of concrete 400 lt,g.u"-:m! (Provided by the company)
Mixing ratios Cement (kg/m3) 460
Water (kg/m3) 180
Sand (kg/m3) 690
Gravel size 1 (kg/m3) 515
Gravel size 2 (kg/m3) 515
Add. (kg/m3) 7
Cement Type opPC
Additives type FM 230
Sample type Standard Cube
sample receipt date 1/11/2023
Sample Testing date if11/2023
Sample age 29 Days
Test Results
= Cube Cube loaded | Ultimate Compressive Strength
No. weight  [surface area Load Nfmm® (kgfem2) | Note
(gm) em’) (kN) N/mm.__ | kg/em®
1 £336 225.0 1458.5 641.8 BE1
L 4. 652
2 444 225.0 1439.6 64.0 SO
3 8284 225.0 1241.5 55.2 563 (1761 and 1745)
Avarage Compressive Strength 61.3 625.4 ~
Standard deviation value 5.34 54.48
Technical committee E— Lab Engineer

Prof. Dr. Mohamed F. M. Fahﬁ'l AR g ot

n-"ﬂmmnrlll-"ku.- R——
-u.l.l-f s A} o it | § i BB
C-IUST SETC Timit

TVl sk &
I .
v
i

Eng Mohamed A. Al-Najjar

wiww.gjust.edu.eg

CETC23110019.CONS.CONCO

2/2

CINTECH®@ ejust.edu.eg
Mobile: +201555631725
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Green Line P e A
Location Name Contractor Company Designer Company
Al-Gharbaniyat 341+100- Geos ALA Consultants
3414700
—r MName Sign Date Designation
Contractor | Mina Ebrahim [hine— 21/11/2023
Contractor GH-GEDS-5Y5-STR-TRF-016 Revision 00
TRF Reference

Received by Mame i oo | MM | YY HH | MM
Employers % TRF 11 |2023| 11 | o0

NB: Package 1 Only | Packaga 2 via Aconex )

*E-Mﬁﬁlm@ﬂtﬁﬁﬁnmmm-mw* W v

COMPRESSIVE STREGNTH TEST RESULT | 7 DAYS & 28 DAYS | FOR

Description of Test PILE NO : F 1700& F 1747
CASTED AT 24-10-2023 _ BATCH PLANT [ Almasria

Location of Test EGYPT _ JABAN UNIVERSITY OF SCIENCE TECHNOLOGY
| Item | Specification Tast Reguirement Test Result Attachment Remarks _|
1 (782E8) DAY -
C400/460 | COMPRESSIVE | ATTACHED
STRENGTH
2 I
- = y
= -
5 i =
. I
Comments by: Comments by: - i

R ——— s - -“-I-_:

-l!uwls:nql{ '

ik

'w L!.Hl

Designer pop—

GARB®

“Emplayers _gt;

Representative | T/ AMOUDAAL '\_'hh%‘ ?Exl _ A P
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Technical Report

Cube Compressive Strength

(Pile No. F 1747, F 1700)
(28 days)

Project
ELECTRIC EXPRESS TRAIN
El Alamein City on the Mediterranelqn:f:ﬁé;t
f et

| F it s 1
" s
\ ol [

5 Prepared for % “x
Ge "ﬁé-*"-f*' ading and Contracting
November 21, 2023)
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www.ejust.edu.eg . tausT T 20 CINTECH@ejust.edu.eg
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Cube Compressive Strength Report

Company :
Dwner:
Casting Date:

Ready mix concrete supplier
Curing condition and storing
The age at which the sample is

required to be tested
Project
Structural element

Design grade of concrete

Geos for Trading and Contracting
Egypt-Japan University for Sclence and Technology

24/10/2023 As mentioned by the company
Almasria Ready Mix

Almasria Ready Mix

28 days

ELECTRIC EXPRESS TRAIN
Pile No. F 1747, F 1700
400 kgfcm® (Provided by the company)

Mixing ratios cement (kg/m3) 460
water (kg/m3) 180
sand (kg/m3) 690
Gravel size 1 [kg/m3) 515
Gravel size 2 (kg/fm3) £15
Add. (kgfm3) 7
Cement Type oOPC
Additives type FM 230
Sample type standard Cube
sample receipt date 21f11/2023
sample Testing date 21/11/2023
Sample age 28 Days
Test Results
Cube Cube loaded | Ultimate Compressive Strength
No. weight |surface area Load N/mm’ (kgfem2) Note
__lem) (em’) (k) N/mm’ kg/cm®
1 8273 225.0 1223.2 54.4 554
2 8393 225.0 1058.6 47.0 480
3 8425 225.0 1143.3 50.8 518 Pile No.
Avarage Compressive Strength 50.7 517.4 (F 1747, F 1700)
Standard deviation value 3.66 37.31

Technical committee
Prof. Dr. Mohamed F. M. Fahmy

Lab Engineer
Eng. Mohamed A. Al-Najjar

www.ejust.edu.eg

CETC23110210.CONS.CONCOD

CINTECH@ejust.edu.eg
Maobile: +201555631725
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[ Green Line g
‘Lﬁ;hm Name | Gontractor Company | Designer Company
Al-Gharbaniyat 341+1

3414700 ' - Geos A&A Consultants

lssued by Name Sign_ Date Designation

Contractar hina Ebrahim fiﬂ | 3/1/2024

Contractos GH GEDS-5YS STRTRF-047 == Revision 00

TRF Reference | | .

Received by Mame | &lgn po [ MM | YY | HH | MM

Ll 3 1 | 2024 | 11 | 0O

Employers
| Representative é‘*"’““‘h“-

| NB: Package 1 Only [ Packagd 2 via Aconex |

| THe FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW i
CONIPRESSIVE STREGNTH TEST RESULT [ 78,28 DAYS] FOR

Description of Test PILE ND: F1755 & F 1333 £F1326 & F1202 B F1134

CASTED AT 2-12-2023 _BATCH PLANT (SMART)
Location of Test EGYPT _JABAN LINIVERSITY OF SCIEMCE TECHNOLOGY
| Item specification | Test Requiremnent Test Result Attachment Remarks =2
1 (7828) DAY -
Ca00/460 COMPRESSIVE ATTACHED
| ETRENGTH
F)

T | = — .
e o -
L
Famment: by: | Comments by: &=
!
i
! |  ——— ——
L e - -
B Approval Status .
'-_I:lrganhallf.'lﬂ- Wame Sign - T o Uil

- ' T TfanE e ;

Contractor ENG f MINA EBRAHIM fj—ti— -1-20 A |

SR : R __.____._.u__.,..—-l-'-'\---v

DesigniEr (1]

GARE®

B 1 2|

Employers ENG / HAMOUDA ALl @ -,E-E ‘R
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’l I\ Egypt-Japan Civil Engineering Testing &
Laglgisil | pgl.ntlj Eium";‘m"m Consulting Unit
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Technical Report

Cube Compressive Strength

(Pile No. F1755, F1339, F1326, F1292, F1134)
(28 days)
2/12/2023
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CuEe Compressive Strengtﬁ Report

Company :
Owner:
Casting Date:

Ready mix concrete supplier
Curing conditlon and storing
The age at which the sample is

required to be tested

Project

Structural element

Geos for Trading and Contracting

Egypt-Japan University for Science and Technology
2/12/2023 As mentioned by the company
Smart Ready mix Concrete

Smart Ready mix Concrete

28 days

ELECTRIC EXPRESS TRAIN
pile No. F1755, F1339, F1326, F1292, F1134

Design grade of concrete 400 kg/em® (Provided by the company)
Mixing ratios Cement (kg/m3] 460
Water [kg/m3) 180
Sand (kg/m3) 630
Gravel size 1 [kg/m3) 515
Gravel size 2 (kg/m3) 515
Add. (kg/m3) 7
Cement Type oPC {Provided by the company)
Additives type -
Sample type standard Cube
Sample receipt date 3f1/2024
sample Testing date 3f1/2024
Sample age 32 Days
Test Results
Cube Cube loaded | Ultimate 3
Ne. weight |surface area {iad Compressive Strength Nte
(g) fem’) [kN) N/mm’ kgfem’
1 8369 225.0 1268.0 56.4 E7S
2 8326 215.0 1308.3 58.1 593 Pile No.
3 8351 225.0 1335.1 59.3 605 (F1755, F1339, F1326,
Avarage Compre ssive Strength 57.9 590.9—. F1292, F1134)
Standard deviation value 1.50 15.31

Prof. Dr. Mohamed F. M. Fahmy

Technical committee

Lab Engineer
Eng. Mohamed A. Al-Najjar
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Technical Report

Cube Compressive Strength

(Pile No. F1753, F1726, F1694, F1423)
(28 days)
10/12/2023

Project
ELECTRIC EXPRESS TRAIN

Al-gharbanaa - Borg Al Arab - Alexandria
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Cube Compressive Strength Report

Company :
Owner:
Casting Date:
Ready mix concrete supplier
Curing condition and storing
The age at which the sample is
required to be tested

Project

Structural element

Design grade of concrete

Mixing ratios

Geos for Trading and Contracting

Egypt-Japan University for Science and Technology
10/12/2023 As mentioned by the company
EL-RAGHEB For Ready Mixed Concrete

EL-RAGHEB For Ready Mixed Concrete

28 days

ELECTRIC EXPRESS TRAIN
Pile No. F1753, F1726, F1694, F1423

400 h;m"l:ml (Provided by the company)
Cement (kg/m3}) 460
Water (kg/m3) 180
sand (kg/m3) 690
Gravel size 1 (kg/m3) 515
Gravel size 2 (kg/m3) 515

Add. (kg/m3) 7

Cement Type OPC {Provided by the company)
Additives type -
Sample type Standard Cube
Sample receipt date 11/1/2024
sample Testing date 11/1/2024
sample age 32 Days
fest Resuts be loaded | Ultimate
Cube Cu ] tim
Mo, | weight [surfacesrea |  Load Comprassive Strangth Note
g | fem) (kN) Nfmm® | kgfem’
1 BD33 223.0 1251.7 55.6 567
2 7954 225.0 1114.9 49.6 505 Pile No.
3 8214 225.0 1085.1 48.2 492 (F1753, F1726, F1694,
Avarage Compressive 5t rgg_th 51.1 521.4 F1423)
Standard deviation value 3.95 40.24

Technical committee

Prof. Dr. Mohamed F. M. Fahmy

Lab Engineer
Eng. Mohamed A. Al-Najjar
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| MECHANICAL AND CHEMICAL TESTS FOR STEEL REINFORCEMENT -
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. i & 18 MM DIAMETER] SUPPLIED BY EGYPTIAN STEEL COMPANY
" FOR QUANTITY ECLIAL {10 MM DIAMETER = 45.85 TON
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Alexandrin University

Faculty of Engineering

Engineering Center for Community Development

Properties and strength of Materinl Lah.
Structural Engineering Dept
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Technical Report

Cube Compressive Strength

(R.C. Trial Mix)
(7 days)
9/1/2024
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EuEe Compressive 5tren gtn Report
Company : Geos for Trading and Contracting
Owner: Egypt-Japan University for Science and Technology
Casting Date: 9/1/2024  As mentioned by the company

Ready mix concrete supplier
Curing condition and storing
The age at which the sample is
required to be tested

Almotaheda Ready Mix
Almotaheda Ready Mix
7 days

Project ELECTRIC EXPRESS TRAIN
Structural element R.C. Trial Mix
Design grade of concrete 400 kg/em® [Provided by the company)
Mixing ratios Cement [kg/m3) 460
Water (kg/m3) 160
Sand (kg/m3) 740
Gravel size 1 [kg/m3) 525
Gravel size 2 (kg/m3) 525
Add. (kg/m3) 8
Cement Type OPC {Provided by the company)
Additives type R4APN
Sample type Standard Cube
Sample receipt date 17/1/2024
sample Testing date 17/1/2024
Sample age 8 Days
Test Results
Cube Cube loaded | Ultimate
No. | weight |[surfacearea | Load SR B Note
() fem’) (kN) N/mm kg/em’
1 8193 225.0 1012.3 45.0 459
2 8101 225.0 1105.3 49.1 501
3 8236 225.0 1179.7 52.4 535 Fhibe
Avarage Compressive Strength 48.8 498.1 Trial bl
Standard deviation value 3.73 38.00 \

Technical committee
Prof. Dr. Mohamed F. M. Fahmy

Lab Engineer
Eng. Mohamed A. Al-Najjar
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Technical Report

Cube Compressive Strength

(R.C. Trial Mix)
(28 days)
9/1/2024
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CUEE Compressive Strengtﬁ Report
Company : Geos for Trading and Contracting
Owner: Egypt-lapan University for Sclence and Technology
Casting Date: 9/1/2024  As mentioned by the company
Ready mix concrete supplier Almotaheda Ready Mix
Curing condition and storing Almotaheda Ready Mix

The age at which the sample is 28 days
required to be tested

Project ELECTRIC EXPRESS TRAIN
Structural element R.C. Trial Mix
Design grade of concrete 400 kg,.fu;m’ {Provided by the company)
Mixing ratios Cement (kg/m3) 460
Water (kg/m3) 160
Sand (kgfm3) 740
Gravel size 1 (kg/m3) 525
Gravel size 2 (kg/m3) 525
Add. (kg/m3) 8
Cement Type OPC (Provided by the company)
Additives type R4PN
Sample type Standard Cube
Sample receipt date 7/2/2024
Sample Testing date 7/2/2024
Sample age 29 Days

Test Results

Cube Cube loaded | Ultimate
No. | weight |surfacearea Load SUBgEC S ENSHI Note
(g} fem’) [kN) N/mm' kg/em’
1 8067 225.0 1383.8 B1.5 627
2 8147 225.0 1180.2 52.5 535
3 8142 225.0 | 11054 49.1 501 i)
Avarage Compressive Strength 54.4 554.3 Yirlstib)
Standard deviation value 6.40 65.31
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